46" RIDING MOWER MODEL A3560-010

i
ﬁOTE: ALWAYS USE QORIGINAL ALL LUINNUMBERED
EQUIPMENT PARTS. Use of sarv- ITEMS ARE INTERCHANGABLE
ica/replacerment parts other than WITH OPPOSITE SIDE

anginal aquipment parts may void
yOoUT WaITEntY.

Ref. Braks Atm on
Right Side of ltam 35

Part No. 310473

88/18 FO%d TTEddWYD GONNY S989¢.6L5 TP+ SP:ET SOBZ/BT/S¢



fy 36" RIDING MOWER MODEL A3560-010

" 1. The PART NU

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:

MEER; 2.The PAR | NAME; 3. QUANTITY DESIRED; 4. Tlw MODEL NUMBER (Aa ahawn on Modol Plata).

. SEMD PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.

All replacement pants will be suppiied in current production calore or in o noutral color.

A handiing lee is applicable to small parls arders,
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND({LH) AS YOUR STAND BEMIND IT.

Key Key
Wa. | FartNo.| Description No. | Part Ne.| Deseription
1 54873 | Trough, Ofl Drain 47 1499 | Locknut, Hex, 3/8-16 Thd.
2 Engine |~ See Favtnote Below 48 39655 | Belt Rotainer
<] 302579 Gas Tank 49 44980 Bod, Cluteh
4 47452 | Gas Line 50 | 303031 | Pulley, idler
5 41008 | Clamp, Gas Liné 51 274817 | * Flatwasher, 13/32 In.
& 205400 | Haat Shiald, Mutflar 52 13068 t  Idler Arm
7 46708 { Gasket, Muffler 53 45892 |  Carriage Bolt, 3/8-186 x 1-1/2 In.
8 305408 | Mufflar 54 49276 | Spring, Maln Driva
=} Engina Part B85 4107 | Washar, 5/8 In,
10 305407 |* Scraw, Hex Hd, 5/16-18 Thd. 56 41890 { Shouldar Balt
11 303151 | Kaey, Engine Pulley 57 22053 | Retaining Ring
12 120393 | * Flatwasher, 11/32 In, 58 120228 | * Scraw,Hex Hd, 516-18 x 5/8 In.
13 271184 | Nut, Keps, 5/16-18 Thd. 59 77071 [Bracket, Axle
N 14 271190 | Nut, Kops, 3/8-18 Thd. 60 1498 | Locknut, Hex 5/16-18 Thd.
)is | ‘138480| Washer, Filot 61 | 138485 | Washer, Ext. Lock, 546 In.
16 50047 | - Screw, Hex Wa Tap, 2/8-18 x 1-1/4 In. 682 556111 Ground Wire
17 50853 | Belt Guide, Blade Drive 63 45602 | ) Flatwasher, 21/84 In.
18 49896 | Belt Guide, Transm. Drive Belt 84 310004 { - Foot Pad, R.H.
19 304330 | Pulley Engine &b 310003 | Fool Pad, L.H.
20 902445 | Tube Shilt 66 210300 | Main Frame
21 120383 | * Lockwasher, Split, 7/16-in. 67 41529 1 Locknut, 3/8-16 Thd.
2z 433146 | Scrow, Hax Md, 7/16-20 x 4-1/4 In. 6B 54888 | Retainer, Wire
25 302283 | Shilt Laver 64 20507 | Shouldar Bolt
24 3044381 Knob, Gear Shift 70 54723 | Bracket, Brake Rod
25 58dbb Scraw, Nylock, 1/4-28 x 3/4 In, 71 310189 Rod, Braka
26 57157 | Washar 72 302600 { Shaft, Brake-Cluich Pedal
27 56472 ¢ Deflactor 73 121222 | Pin, Cottar, 3/32 1 3/4 In.
28 87480 | Shift Brackast 74 53679 | Rubber Pad, Brake Padal
29 137185 |* Cofter Pin, 18 x 1 In. 75 | 802603 | Brake Pedai Assambly
a0 41105 | Whesl 78 50862 |  Spring, Clutch Pedal
31 24167 | Valva Slem 77 20864 | Retaining Ring
a2 41106 | Tire 78 | 302601 ) Spacer
33 39628 | Key, 3/M16x 316 x2-17221n. 79 120238 |  Jam Nut, Hex, 1/2-13 Thd.
34 100112 |* Beraw, Hex Md, 5/18-18 x 2-3/4 1n. 80 300238 | Fastner, Ratchet
4§ {Transaxle |* Fouata 4360-5 Speed ' 81 305410 | Screw, Hex Hd, 1/4-20
36 35410 |  Spring, Brake Return. 82 55024 | Wire Retainer
1. g7 €42 | Flatwashaer, 2/4 In. a3 207967 | Spesad Reducer
)as | 38625| E-Ring 84 | 35287| Screw, #8-32x 3/8 In.
39 40394 HubCap 85 57479 Spacer
40 42818 | Flatwashar, 3/4 In; 88 304246 { Enging Pullay Spacer
41 35498 | Screw, Hex Wa Tap, 5/16-18 x 3/4 In. 87 12563 | Operator's Manual (Nat lllustrated)
42 122017 | * Screw, Hex Hd, 8/16-18 x 1 In. 88 5310473 | Parts Manual, English (Not Hllustrated)
43 209770 Rracket, Stahilizer
44 54758 | V-Balt
45 302745 | Pulley, Transaxle
48 3021 | Key, Woodruft, #5806

(*) Standard Hardware Itams - May Be Purchased Locally

{~) Contact Engine
{*) Cantact Tecumseh/Pe

Fact No, 310473
g88/c8  d9%d

TTEEdWYD INNY

Manufacturers authorized service daaler {(See Engine Manual)
erless aulhorized service dealer for parts and warranty

S§98924642 TP+

for parts and warranty.

5

9P:ET SBBZ/BT/G2



ING MOWER MODEL A3560-010

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Uss of serv-
ice/replacemant parts other than
original equipment parts may void
yaur warranty.

-89

i
Ret. ltem 66 26 25 24
Page 6 / M
v

~ // Raf. tom 66

Page &

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH ORROSITE SIDE

Parl Na, 310473

88/E@ 39vd T1IEddWYD INNY S989CLELETRP+ 9p:ET

‘‘‘‘‘‘

DpireT o2
RIS SR CH (R )

500z /81/52



' RIDING MOWER MODEL A3560-010

iy Rey
" Part MNo. | Descriptien Ne. | PartNe.| Descriptlon

1 57218 | Screw, Plastite, 5/16-8 x 3/4'In. 48 301258 | Bracket, Deck Guide

2 46704 | Gas Cap 49 57444 | Tie Wire

3 AS0S0 | Screw, Plastite, 1/4-10 x 3/4 In. Lie) 57569 | Resiner, Wirg

4 7822 t Hood 51 43964 | Bracket, Deck Guide Support

5 55021 | Edging, Haod 52 39573 | Screw, Hex Fd, Lock, 3/8-24 x 1 In,
6 54885 | Fad, Vibration 33 995346 | * Screw, Taptltas, 1/4-20 x 1/2 In,
7 136538 | Washer, Int. Lock 54 7219 Fendsr

8 53446 | Pin, Hood Latch 55 448363 | * Flatwasher, 5/16 In.

9 120383 | Flatwasher, | /32 In. 4] ADAR4E Saotar Goar

0 120394 |* Flatwashar, 13/32-16 X 1 In, 57 44011 | Shopulder Bolt, Sector Gear

1 2482 | Shoulder Bolt 58 54902 | Bearing, Steering

P 57159 | Latch, Hood 59 44009 | Pinion (Gear

3 8535 | Bracket, Grille Suppar, R.H. 60 310301 | Consola

4 1498 | Locknut, Hex, 3/16-18 Thd, 61 44008 |  Shait, Steering

g 1489 | Lacknut, 5/0-16 Thd. 62 16021 Locknut, Hay

] 56227 | Grille 83 35287 | Screw, Taptite, #8-32 x 3/8 In.
7 8533 | Bracket, Grille Suppon, LH, 64 33492 | Retaining Ring

e 120233 [* Scraw, Hax Md, 3/8-16 x 1 In. 65 50117 | Lever, Thiotlle Control

9 120228 |* Serew, Hex Hd, 5/16-18 x 5/8 In, 66 45174 Wide Flange Locknut

0 50720 | Shoulder Bolt, Axle Fivot &7 82861 Dash

1 122201 |* Screw, Hax Hd, 3/8-16 x 2.8/4 In. 68 466378 | Spring Pin, 14 x2In, .

2 9140 | Bracket, Deck Hanger g9 120854 1 ¥ Screw, Hex Hd, 1/4-20 X 5/8 In.
g A )302099 Spring Covers 70 307674 | Bracket; Suppart Fuel Tank

4 ;../56190 | Drag link 71 301251 | Steering Whaal

5 124925 | Nut, Hex, 3/8-24 Thd. 72 50607 | HKnob, Thrattle Cantrol Lever

& 21275 | Ball Joint 73 307022 | Decal, Lawet Dash

7 36625 | E-Ring 74 274672 | Serew, Hex Hd, 1/4-20 x 5/8 Ia.
8 454565 | Holl Pin 75 8261 | Bulkhead Assembly

2 49447 | Arm, Stearing 76 122007 | * Scraw, Hex Hd, §/16-18 x 3/4 in,
0 50548 Baarir}%‘ Spindie 77 120638 | * Lockwasher, Split, 5/18 In.

N 56400 | Front Axle Assembly’ 78 04761 Plate, Seat

2 58362 | Bracket, Front Axle Support 79 20507 |, Shoulder Bolt

3 302667 | Spindle, Laft 80 41482 | Press Clip

4 842 | Flatwasher, 3/4 In, 81 3043161 Seal

5 40324 | Hub Cap 82 57547 | Switch, Seat

B8 39828 | Wheel w/Bearing 83 160505 | Scrow, 1/4-20 x 3/8 In.

o 24167 | Valve Stem 84 562201 Spring Seat

8 39979 | Bearing Bo 1341 ] Clip, Seat Spring

: 301140 | Tire B6 8521 Cover, Console, Rear

o 120369 |* Nut, tlex, 3/8-24 Thd. 87 122145 | * Serow, Hex Hd, 3/8-16 x 1.1/4 In
1 120382 [~ Luckwasher, Split, 3/8 In. 88 £5636{ Pad, Foam Consale Bulkhead
2 302891 | Tie Rod 89 55273 Locknut, Flange, 5/16-18 Thd.

3 302668 | Gpindle, Right 00 58030 ] - Serew, Hox Hd, 8/16-18 x 3/4 In.
4 2482 | Spring Washer 91 558341 Pad, Foam R.H.

5 274654 | Locknut, Hex, 1/2-20 Thd. 82 £5832 | Pad, Foam Top

& | 49920 | Upsiop Bolt =k 55833 [ Pad, Foam L H

7, /22017 |" Screw, Hex Hd, 5/16-18 x 1 In.

standard Hardware ltems - May Be Purchased Locally

Ne, 310473

88/p8 3FOvd

T139dWD INNY

S989CL6LE TP

Sp:ET 5SBOZ/8T1/S52



36" RIDING MOWER MODEL A3560-010

ALL UNNUMBERED:
ITEMS ARE INTERCHANGABLE
WITH ORPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT, PARTS. Use of serv-
i/ ruplacement parts other than
original equipment paris may void
your warranty.

Part No. 310473

BB /50 F9¥d T139dWYO INNY S9898.L640TPP+ 9p:ET SBBZ/BT/SC



36" RIDING MOWER MODEL A3560-010

Kay Key
No. 1 Part No. Deseription No. | Part No. Description
1 47818 Pin, Clevis 47 57326 Cluich Cabla
2 58180 Pin, Hair 48, L7818 Chuie Guard
3 57340 Pivot Bracket 49 1288 Retainesr, Cabls
4 1498 Lacknut, 5/16-18 Thd, 80 57322 Shoulder Boit
5 57108 Pin, Pivot 51 48478 Grip, Clutch Laver
& 20864 “E" Ring 52 55767 Spring, Discharge Chuts
7 57327 Lift Suppart Plate 53 57317 Hed, Pivot
g8 120228 Screw, Hox 8M18-18 x 5/8 In. &4 57360 Bracket, Pivol
g 120393 Flatwasher, 11/32 In. 55 122048 |* Sgrew, Hex 5/16-18 x 1-1/2 In.
10 302833 Balt Guard, L.H. Fulley 56 120398 Washer, Flat
11 308973 Brake Pad &7 57329 Cluteh Lever
12 1502 Lacknut, 1/4-20 Thd, 58 120386 |* Washar, Flat 5416 n, 1.D.
13 303247 Blade Brake Assy, (Incl. Nos. 11 & 16) 59 57321 Spting
14 120834 Scraw, Hex 5/16-18 x 1/2 In. 80 57318 Hetainer, Belt
18 300315 Fod, Brake Release 61 57337 Quandrant
16 135624 Rivet, Brake Pad 62 8260 Pin, Hair
17 56424 Quilt Assy, (Incl. Nos. 18-26) 63 122017 Screw, Hex Hd 5/18-18% 1 Ia.
18 282 Locknut, Flange 7/16-20 Thd. 64 45171 1" Locknut, Wide Flange 3/8-16 Thd.
19 56365 Special Washer 65 44108 Nut, Hex Wide Flange §/16-18 Thd.
20 56390 Puliey 66 300179 Bracket, Idler
21 51449 Spacer, Quil B/ 180077 (1" Borew, Hex Wide Flange 5/16-149 Thd,
| a2 49562 Beating 68 305467 Mower Deck i
) 23 50818 Spacer, Tube 69 300345 |* Screw, Hex 5/16-18 x 1-3/8 In.
- 24 bhha7 Quill 70 56821 Blade
25 50616 Dust Shield 71 2483 Formed Washer
26 56425 Saddla & Shaft Asay, 72 39573 Screw, Hex 3/8-24 x 1 in.
27 21222 Cotler Pin, 3732 x 3/4 In. 73 57444 Wire Tie
28 49320 Suppart, Cable Pulley 74 51885 Support, Pivot Tuba
29 49332 Pin, Clavis 3/8 X 1 In. 75 39522 Pin, Clavis :
30 3929886 Pullay, Nylon 706 8405 Clavis, LIt Cable
31 302285 ¥-Beit 7 300341 Lift, Cabla
32 271166 hNut, Keps #10-24 Thd, 78 120272 I° Nut, Square 1/4-20 Thd.
33 574786 Swilch 79 308881 Pivat Tube Assomisly
34 159043 Screw, Pan #10-24 x 5/8 In. E:12) 271184 | Nut, Keps 5/18-18 Thd.
KE 57588 Wire Assembly 81 57314 Skid Bar
38 57325 Carrlage Bolt, 3/3-16 x 2 In. B2 128218 |* Carriage Baoit, 5/18-18 x 2/4 In.
37 303030 Pulley, Idter 83 56924 Grip, Height Adjust Laver
38 121954 Screw, Hex 1/4-20x 2 In. 84 300188 Height Adjust Lever
A9 1346 Betainar, Ralt 279 57324 Scraw, Latch
40 300491 Idler Arm Assy, (Incl. Nos. 11 &44) 86 995338 Screw, Taptite 1/4-20 x 5/8 In.
41 35410 | Spling 87 57319 | Spring
42 1499 | oeknin, RB-16 Thd &8 hZRB4 Wheel, Dack
43 300180 Shoulder Bolt 89 23763 Wheel Axle
44 41601 Rivet, Brake Pad 80 50634 Sorew, Hex Wa Tap 5/16-18x 7/8 in.
45 998416 |7 Flatwasher, 3/8 in. 91 271172 Nut, Kaps 1/4-20 Thd.
) 46 300683 Spring, Clutch
{*) Standard Hardwars ltems - May Be Purchased Locally
Part No, 310473 .
TTHEdWYD INNY G989¢/6L2 TP+ 9b:ET SRBZ/BT/ST

8B/30 3Fovd




/6" RIDING MOWER MODEL A3560-010 =X

ALL UNNUMBERED
MEMS ARE INTEACHANGABLE
WITH QPPOSITE SIDE

RED/WHITE -'ﬁ"‘)

]

p——ame— BLACK
p BLACK —

5 | /
3 2 LS 1 Ep@ a3 20
20,y ® A - e 9 |
~7 7’7
aswom BLACK s k‘ / BLACK
o "’f\
t
==}

10]

i
B2

za & 1
W,

Saal Switlch 21

17 WIRING DIAGRAM

This diagram is designed to be used as a
wiring diagrarm.

Dk Swhel Wo racommend that unlass you are fully
qualified o make repairs on the slectrical
system on this unit, you take it 10 & compe-

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. tant repairman for such work or adjustments,
Usa of service/replacement parts other than original equip- it wirlng is incorrectly haoked up, engine
ment parts may vold your warranty. electrical system can be damaged.
)
Key Key
Mo. | PartMNo.| Description No. | Parl No.| Description
: 16 414821 Wire Clip, Press
; dggg&g \é\g;e gﬁtig;n"er 17 £7588 Wira Assarmbly, Deck Switch
3 | 48140) Locknut (Switch Par) 18 | 3002201 Switch, Lackout
2 138557 | Lockwasher (Switch Part) 19 995346 |  Screw, Taptite, 1/4-20 x 1/2 In.
5 | 300667 | Switch, ignition 20 | 525701 Lens Headlight =
8 202031 | Fuse 21 302610 . Bracket, Switch Mounting
7 57642 Wire Harness ASSmely 22 187745 Scl‘ew, HeX'Hd, 1/4-20 x 3/4 In.
8 | 309862 | Strap, Rubber Pattery Hold Down 23 | gas72 Eu'b- Hea}fhgh§ 1420 Th
9 52571 | Bezel, Headlight gg 53??‘2 sﬁggb ex, 1/4-20 Thd.,
10| soses E’:;%wwﬂsx,ﬁzﬂg}:‘ 0-14x 12 In. 26 | 138485 |* Washer, Shakeproof, 5/18 In.
12 55511 Ground WEI’B 27 120368 LOd}nUt, Hesx, 5/16-24 Thd.
13 | 2719721 Nut, Keps, 1/4-20 Thd. 28 Engine Par
14 302257 | Battery
16 120854 |* Screw, Hex Hd, 1/4-20 x 5/8 In.

) Standard Hardware hems ~ May Be Purchased Locally

10 Pant No, 310473

B8/L8 3Fovd TT3ddWVYD INNY S989¢.6L2TPP+ SP:€ET SBBZ/8T/5C



